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Please order the parts with a part number.

Item Parts No. Description I/C QTY N/O Opt. 1 Opt. 2 NOTE

001-2 192879-4 DRILL CHUCK 1

002 323686-6 SPINDLE 1

003 285804-3 BEARING RETAINER 19-34 1

004 211201-7 BALL BEARING 6002LLB 1

005 257053-2 RING 15 1

006 411355-2 GEAR HOUSING 1

007 221621-7 HELICAL GEAR 63 1

008 156372-2 GEAR HOUSING COVER 1

    C10 214001-4 PLANE BEARING 8 1

    D10 INC. 9

009 263002-9 RUBBER PIN 4 1

010-1 343693-3 HOOK 1

012 815380-9 NAME PLATE 6510PB 1

014 911168-6 PAN HEAD SCREW M4X40 1

015 911178-3 PAN HEAD SCREW M4X50 2

016 211028-5 BALL BEARING 627LB 1

017 241802-7 FAN 58 1

018C_ 511324-4 ARMATURE ASS'Y 220V 1

019 263002-9 RUBBER PIN 4 1

020 211028-5 BALL BEARING 627LB 1

021-1 911175-9 PAN HEAD SCREW M4X45 2

022-1 410326-6 BAFFLE PLATE 1

023C_ 521265-6 FIELD ASS'Y 220V 1

024 643552-4 BRUSH HOLDER 5-8 2

025A_ 191627-8 CARBON BRUSH CB-64 1 *

025A1 194968-1 CARBON BRUSH CB-64 < 1

026 911124-6 PAN HEAD SCREW M4X14 2

027 421144-7 DUST COVER 1

028 687001-1 STRAIN RELIEF 1

029-1 911133-5 PAN HEAD SCREW M4X18 2

030 682504-0 CORD GUARD 10-85 1

031R1 691015-4 POWER SUPPLY CORD 0.75-2-2.5 1

032 411562-7 HANDLE COVER 1 *

032-1 419471-4 HANDLE COVER S 1

033 911153-9 PAN HEAD SCREW M4X28 3

034 421161-7 RUBBER PLATE 1

035B2 645206-9 NOISE SUPPRESSOR 1 *

036A_ 651212-4 SWITCH 8327K-2 1 *

036A1 650228-6 SWITCH SGEL208M-2 S 1

036B_ 651319-6 SWITCH 8316K-2 1 *

037 156981-7 MOTOR HOUSING 1

    D10 INC. 19

400-2 763415-9 CHUCK KEY S10 1

401 411780-7 KEY HOLDER 10 1


